YT

Report No:

JYTSZB-R12-2102224

Product Name:

Countertop Payment Terminal

Product Model:

A80

Test By:

Mike

Test mode:

802.11n(HT40) Tx mode

Test Channel:

Lowest channel

Polarization:

Horizontal

Test Voltage:

AC 120/60Hz

Environment:

Temp: 24°C Huni: 57%

120 FCCPART15C
110
100
a0
_u
Si 70
g 60 : -
i % ~ e
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. @: |
20 i !
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20316 2“32‘326 2 33I64G 2 34‘96G 2‘.‘36‘28G Z.S%GG 2 38;3.26 2 4(;246 2.41‘5613 2 42IBBG 2 4!126
Frequency[Hz]
4 AV Detector
NO.- Freq.- Reading+ Level- Factor- Limit- Margin« Trace. Polarity-
MHz}- | [dBuV/m}- | [dBuV/m}- [@B} | [dBuV/m}-|  [dB}-
1o | 2321.25 4541« 52 19« 6.78¢ 74.00¢ 2181« PKe Horizontale |
2¢ | 232111 37.93« 44714 6.78+ 54.00« 9.29- AVe Horizontal« |
3o | 236085 37.200 44 17 6.97+ 54 00« 983~ AVa Horizontale |
4. | 2361.19 45824 52.80s 6.98+ 74 .00s 21200 PK« Horizontal- |
50 | 238002 4594+ 53.16« 7.22¢ 74.00s 2084+ PKe Horizontale |
6o | 239002 37.90¢ 45124 722+ 54 00« 888~ AVe Horizontal+ |
Remark:

1. Final Level = Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Page 31 of 101



YT

Report No: JYTSZB-R12-2102224

Product Name: Countertop Payment Terminal Product Model: A80
Test By: Mike Test mode: 802.11n(HT40) Tx mode
Test Channel: Highest channel Polarization: Vertical

Test Voltage:

AC 120/60Hz

Environment:

Temp: 24°C  Huni: 57%

120 FCCPART15C
110
100
90
_w
§
g 80 ;
R ¢ & -
30 5 i
20
10
z?taze 243|aae 244éee 245‘240 245526 z4éee 247‘28G 247‘966 ' 24BI646 | 24532@ ] zée
Frequency[Hz]
4 AV Detector
NO.L- Freq.- Reading- Level: Factor Limit- Margin« Trace. Polarity-
[MHz]- | [dBp\V/m]- | [dBp\M/m]- [dB}- | [dBuVM/m}-| [dB}-
1o | 248350 44 08e 5158« 750 74 .00« 22 420 PKe \erticale
2o | 2483.50 36.23+ 43 73« 750 54 00« 1027+ AVe Verticale
3o | 2488.79 44 86« 52.32¢ 7464 74.00¢ 21.68¢ PKe Verticale
4. | 2488.95 37 .69« 45150 7464 54 00« 885~ AVe Verticale
50 | 249563 37.300 44 720 fA42¢ 54 00« 928« AVe Verticale
6o | 249502 45 26+ 52 68« 7420 74.00s 21320 PK~ Verticale
Remark:

1. Final Level = Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No:

JYTSZB-R12-2102224

Product Name:

Countertop Payment Terminal

Product Model:

A80

Test By:

Mike

Test mode:

802.11n(HT40) Tx mode

Test Channel:

Highest channel

Polarization:

Horizontal

Test Voltage:

AC 120/60Hz

Environment:

Temp: 24°C Huni: 57%

120 FCC PART15C
110
100
90
_ 80
£
§ 80 -
T g ¥ » g
40 4 # ?
30 i
20 E
10 i
20432G 243IBBG 244‘566 245‘246 245‘92G 24éﬁG 247‘28G 247‘966 24BI64G : 249‘326 ' ZE;G
Frequency[Hz]
4 AV Detector
Freq. Readin Level Factor Limit Margin
NO.| °% = . . . "IN Trace | Polarity.
[MHz]- | [dBuV/m]- | [dBupV/m]- [@B]- | [dBuV/m]- [dB]}-
1« | 248350 42 92« 5042« 7.50« 74.00e 23.58« PKe Horizontal« |
2o | 248350 36.07+ 4357~ 7.50a 54 00« 10430 AV Horizontal« |
Jo | 248934 44 94.- 52 40« 7 464 74 .00« 21.60« PKe Horizontal« |
40 | 248964 37424 44 88+ 7.46a 54 00« 912« AV Horizontale |
50 | 249579 37 .66« 45.08¢ 742 54 .00« 8.92. AVe Horizontal« |
6o | 249588 4558+ 53.00~ 742 74 .00+ 21.00+ PKe Horizontal« |
Remark:

1. Final Level = Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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6.7 Spurious Emission
6.7.1 Conducted Emission Method

Test Requirement:

FCC Part 15 C Section 15.247 (d)

Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the
100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement. If
the transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph(b)(3) of this
section, the attenuation required under this paragraph shall be 30 dB instead of
20 dB.

Test setup:
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Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Passed

Measurement Data:

Refer to Appendix A - 2.4G WIFI

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102224

6.7.2 Radiated Emission Method

Test Requirement:

FCC Part 15 C Section 15.209 and 15.205

Test Frequency Range:

9kHz to 25GHz

Test Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
30MHz-1GHz Quasi-peak 120KHz 300KHz Quasi-peak Value
Above 1GHz Peak 1MHz 3MHz Peak Value
RMS 1MHz 3MHz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
Above 1GHz 74.0 Peak Value
Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8m(below

1GHz)/1.5m(above 1GHz) above the ground at a 3 meter chamber.
The table was rotated 360 degrees to determine the position of the
highest radiation.

The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test setup:

Below 1GHz

Above 1GHz

=]
Antenna Tower

se-em 3m <.J: ........ Search
. { L Antenna

EUT

RF Test
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Ground Plane

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Harn Antenna Antenna Tower

;
J

Ground Reference Plane
Test Receiver [L 4a jﬂ Controller

| W

(Tumtable)

Test Instruments: Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details

Test results: Passed

Remark: 1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found

the Y-axis is the worst case.

2. 9 kHz to 30MHz is lower than the limit 20dB, so only shows the data of
above 30MHz in this report.

3. Pre-scan adapter 1, adapter 2 and adapter 3, found adapter 1 was
worse case mode, only reflects the worst mode

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 36 of 101
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Measurement Data (worst case):

1. Final Level = Receiver Read level + Factor (Antenna Factor + Cable Loss — Preamplifier Factor).
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

Below 1GHz:
Adapter 1:
Product Name: Countertop Payment Terminal Product Model: A80
Test By: Mike Test mode: Wi-Fi Tx mode
Test Frequency: 30 MHz ~ 1 GHz Polarization: Vertical
Test Voltage: AC 120/60Hz Environment: Temp: 24°C Huni: 57%
120 FCC PART 15247
110
100
90
_ 80
£
3 @ FCC PART 15.247-QP Limit
£ 50
40 | : ;
30 ! ¥
2 ! . ¢ ¥ h |
1 | & % ' |
0 ! L L ; | ; ; i : |
30M 100M 1G
Frequency[Hz]
— QP Limit
4 QP Detector
. Freq.. | Reading[d Level- Factor- Limit. Margin. — Polarity-
MHz}- | BuV/m}- | [dBuV/m}-|  [dB}- [dBuV/m}- [dB}-
1o | 492079+ 4166- 26.90+ 1476+ 40.00+ 13.10¢ PKs Verticale
20 | 74.23644  30.80¢ 13.73¢ -17.07« 40.004 26.27+ PKe Verticale
3¢ | 107995 38 44« 22 50a -15.94+ 4350+ 21.00+ PKs Verticale
4 | 250.018 31.67¢ 17.88« -13.79« 46.00< 28.12« PKe Verticale
5¢ | 496.422 30.29¢ 23.20¢ -7.09« 46.00< 2280« PKe Verlicale
6o | 713142 3661« 32 48+ 4. 13¢ 46.00+ 13.52¢ PKe Verticale
Remark:

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Product Name: Countertop Payment Terminal Product Model: A80
Test By: Mike Test mode: Wi-Fi Tx mode
Test Frequency: 30 MHz ~ 1 GHz Polarization: Horizontal
Test Voltage: AC 120/60Hz Environment: Temp: 24°C Huni: 57%
120 FCC PART 15.247
110
100
90
_ 80
§ 10
3 FCC PART 15.247-QP Limit
) [
40 I :
30 . ?
20 : ¢ 4 |
L Ao ? s i |
0 i } Il 1 3 1 1 1 : I}
30M 100M 16
Frequency[Hz]
— QP Limit
4 QP Detector
. Freq.. | Reading[d Level- Factor- Limit. Margin. S Polarity.
MHz}- | BpV/m}- | [dBuV/m}-| [dB}- | [dBuV/m}-| [dB]-
1o | 49.8870¢ 2817« 13.45¢ -14.72¢ 40.00- 26.55« PKe Horizontal« |
2¢ | 565807+ 28 44+ 13700 14 74« 4000+ 26.30¢ PKa Horizontal+ |
3¢ [ 120704 28.42¢ 12.30¢ -16.12¢ 4350« 31.20« PKe Horizontal« |
40 | 250018 32.85¢ 19 .06+ -13.79« 46 00+ 26 .94+ PKa Horizontal+ |
5¢ | 532316 3062« 2377« -6.85¢ 46 00+ 22 23 PKa Horizontal+ |
6 | 869522 30 74¢ 2932« 142 46 00+ 16 68+ PKa Horizontal+ |
Remark:

1. Final Level = Receiver Read level + Factor (Antenna Factor + Cable Loss — Preamplifier Factor).
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Above 1GHz
802.11b
Test channel: Lowest channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin .
(MH2) (dBuV) Factor(dB) | (g v/m) (dBuV/m) @g) | Polarization
4824.00 61.21 -9.46 51.75 74.00 22.25 Vertical
4824.00 59.77 -9.46 50.31 74.00 23.69 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin L
(MH2) (dBuV) Factor(dB) | (g v/m) (dBuV/m) (dB) Polarization
4824.00 59.57 -9.46 50.11 54.00 3.89 Vertical
4824.00 57.02 -9.46 47.56 54.00 6.44 Horizontal
Test channel: Middle channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MHz) (dBuV) Factor(dB) | 4g,v/m) (dBuV/m) (@) | Polanization
4874.00 60.86 -9.11 51.75 74.00 22.25 Vertical
4874.00 59.34 -9.11 50.23 74.00 23.77 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuv) Factor(dB) | ygivim) (dBuV/m) (dB) Polarization
4874.00 59.73 -9.11 50.62 54.00 3.38 Vertical
4874.00 56.78 -9.11 47.67 54.00 6.33 Horizontal
Test channel: Highest channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygivim) (dBuV/m) (dB) Polarization
4924.00 60.91 -8.74 52.17 74.00 21.83 Vertical
4924.00 59.20 -8.74 50.46 74.00 23.54 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygivim) (dBuV/m) (@g) | olarization
4924.00 60.08 -8.74 51.34 54.00 2.66 Vertical
4924.00 56.32 -8.74 47.58 54.00 6.42 Horizontal
Remark:

1. Final Level = Receiver Read level + Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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802.11g

Test channel: Lowest channel

Detector: Peak Value

Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | yguvim) (dBuV/m) @) | Polarization
4824.00 61.21 -9.46 51.75 74.00 22.25 Vertical
4824.00 59.29 -9.46 49.83 74.00 24.17 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygivim) (dBuV/m) (@g) | Polarization
4824.00 59.86 -9.46 50.40 54.00 3.60 Vertical
4824.00 56.77 -9.46 47.31 54.00 6.69 Horizontal
Test channel: Middle channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygqvim) (dBuV/m) (dB) Polarization
4874.00 61.15 -9.11 52.04 74.00 21.96 Vertical
4874.00 58.81 -9.11 49.70 74.00 24.30 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygqvim) (dBuV/m) (@g) | olarization
4874.00 60.13 -9.11 51.02 54.00 2.98 Vertical
4874.00 56.58 -9.11 47.47 54.00 6.53 Horizontal
Test channel: Highest channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MHz) (dBuV) Factor(dB) | ygavim) (dBuV/m) (g) | Polarization
4924.00 61.44 -8.74 52.70 74.00 21.30 Vertical
4924.00 58.61 -8.74 49.87 74.00 24.13 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin L
(MHz) (dBuV) Factor(dB) | ygivim) (dBuV/m) (@g) | Polarization
4924.00 60.48 -8.74 51.74 54.00 2.26 Vertical
4924.00 56.58 -8.74 47.84 54.00 6.16 Horizontal
Remark:

1. Final Level = Receiver Read level + Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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802.11n(HT20)

Test channel: Lowest channel

Detector: Peak Value

Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | 4g,v/m) (dBuV/m) @) | Polanization
4824.00 61.69 -9.46 52.23 74.00 21.77 Vertical
4824.00 58.61 -9.46 49.15 74.00 24.85 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | (g uv/m) (dBuV/m) (dB) Polarization
4824.00 60.82 -9.46 51.36 54.00 2.64 Vertical
4824.00 56.43 -9.46 46.97 54.00 7.03 Horizontal
Test channel: Middle channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin L
(MH2) (dBuV) Factor(dB) | 4gyuv/m) (dBuV/m) (dB) Polarization
4874.00 61.26 -9.11 52.15 74.00 21.85 Vertical
4874.00 58.12 -9.11 49.01 74.00 24.99 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MHz) (dBuV) Factor(dB) | 4g,v/m) (dBuV/m) (@) | Polarization
4874.00 60.57 -9.11 51.46 54.00 2.54 Vertical
4874.00 56.13 -9.11 47.02 54.00 6.98 Horizontal
Test channel: Highest channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygivim) (dBuV/m) (dB) Polarization
4924.00 61.36 -8.74 52.62 74.00 21.38 Vertical
4924.00 58.46 -8.74 49.72 74.00 24.28 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygv/m) (dBuV/m) (dB) Polarization
4924.00 61.24 -8.74 52.50 54.00 1.50 Vertical
4924.00 56.16 -8.74 47.42 54.00 6.58 Horizontal
Remark:

1. Final Level = Receiver Read level + Factor.
2.  The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.
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802.11n(HT40)

Test channel: Lowest channel

Detector: Peak Value

Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | yguvim) (dBuV/m) @) | Polarization
4844.00 61.62 -9.32 52.30 74.00 21.70 Vertical
4844.00 58.60 -9.32 49.28 74.00 24.72 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygivim) (dBuV/m) (@g) | Polarization
4844.00 60.70 -9.32 51.38 54.00 2.62 Vertical
4844.00 55.95 -9.32 46.63 54.00 7.37 Horizontal
Test channel: Middle channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuv) Factor(dB) | ygqvim) (dBuV/m) (dB) Polarization
4874.00 61.87 -9.11 52.76 74.00 21.24 Vertical
4874.00 58.70 -9.11 49.59 74.00 24.41 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | ygqvim) (dBuV/m) (@g) | olarization
4874.00 61.04 -9.11 51.93 54.00 2.07 Vertical
4874.00 55.87 -9.11 46.76 54.00 7.24 Horizontal
Test channel: Highest channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MHz) (dBuV) Factor(dB) | ygavim) (dBuV/m) (g) | Polarization
4904.00 62.09 -8.90 53.19 74.00 20.81 Vertical
4904.00 58.89 -8.90 49.99 74.00 24.01 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MHz) (dBuV) Factor(dB) | ygivim) (dBuV/m) gy | Polarization
4904.00 60.83 -8.90 51.93 54.00 2.07 Vertical
4904.00 55.72 -8.90 46.82 54.00 7.18 Horizontal
Remark:

1. Final Level = Receiver Read level + Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.
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Appendix A — 2.4G Wi-Fi

Report No: JYTSZB-R12-2102224

Duty Cycle
Condition Mode Frequency (MHz) Duty Cycle (%) Correction Factor (dB)
NVNT 802.11b 2412 85.42 0.68
NVNT 802.11b 2437 86.47 0.63
NVNT 802.11b 2462 86.58 0.63
NVNT 802.11g 2412 55.69 2.54
NVNT 802.11g 2437 55.72 2.54
NVNT 802.11g 2462 55.56 2.55
NVNT 802.11n(HT20) 2412 54.46 2.64
NVNT 802.11n(HT20) 2437 54.68 2.62
NVNT 802.11n(HT20) 2462 54.28 2.65
NVNT 802.11n(HT40) 2422 42.61 3.71
NVNT 802.11n(HT40) 2437 42.41 3.73
NVNT 802.11n(HT40) 2452 42.68 3.7

Agilent Spectrum Analyzer - Swept SA
RF 50 &

d R AC
Center Freq 2.412000000 GHz

Ref Offset 342 dB
Ref 23.42 dBm

1

Center 2.412000000 GHz
Res BW 1.0 MHz

Duty Cycle NVNT 802.11b 2412MHz

ALIGHAUTO

10:01:59 AMMNov 25, 2021

PNO: Fast -»— Trig:Free Run
IFGain:Low Atten: 30 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr

Mkr1 14.98 ms
13.27 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts

IMSG

% STATUS
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Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102224

INT

Duty Cycle NVNT 802.11b 2437MHz

Agilent Spectrum Analyzer - Swept SA

H
5
=
a
i
o
=
i
s

ALIGN AUTO

Avyg Type: Log-Pwr

Trig: Free Run
Atten: 30 dB

PNO: Fast +#—

IFGain:Low

Center Freq 2.437000000 GHz

Ref Offset 3.39 dB
10 dBidiv -~ Ref 23.39 dBm

Sweep 100.0 ms (10001 pts

#VBW 3.0 MHz

Center 2.437000000 GHz
Res BW 1.0 MHz

IMSG

% STATUS

Duty Cycle NVNT 802.11b 2462MHz

Agilent Spectrum Analyzer - Swept SA

| SEMSE:PULSE|

10:04:38 AMMNov 25, 2021

ALIGHAUTO

506 AC

RF

Center Freq 2.462000000 GHz

Avyg Type: Log-Pwr

Atten: 30 dB

=
S
13
@
@
=
w
et
=
=
]
&
[
5
=
=

IFGain:L ow

Ref Offset 3.4 dB
10 dBidiv  Ref 23.40 dBm

Center 2.462000000 GHz

Sweep 100.0 ms (10001 pts

#VBW 3.0 MHz

% STATUS

IMSG

Project No.: JYTSZE2110074

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102224

INT

Duty Cycle NVNT 802.11g 2412MHz
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ALIGN AUTO

| SEMSE:PULEE|

Avyg Type: Log-Pwr

Center Freq 2.412000000 GHz

Atten: 30 dB

Trig: Free Run

PNO: Fast +#—
IFGain:Low

Ref Offset 342 dB
Ref 23.42 dBm

Center 2.412000000 GHz

Sweep 100.0 ms (10001 pts

#VBW 3.0 MHz

% STATUS

Duty Cycle NVNT 802.11g 2437MHz

IMSG

3
m.
rm
§
S
i
3
E
H
2
e
a
2

ALIGHAUTO

| SEMSE:PULSE|

Avyg Type: Log-Pwr

Center Freq 2.437000000 GHz

Atten: 30 dB

PNO: Fast -—»— Trig:Free Run

IFGain:L ow

Ref Offset 3.39 dB
Ref 23.39 dBm

10 dBidiv

Center 2.437000000 GHz

Sweep 100.0 ms (10001 pts

#VBW 3.0 MHz

% STATUS

IMSG

Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102224

INT

Duty Cycle NVNT 802.11g 2462MHz
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ALIGN AUTO

| SEMSE:PULEE|

Avyg Type: Log-Pwr

Center Freq 2.462000000 GHz

Atten: 30 dB

Trig: Free Run

PNO: Fast +#—
IFGain:Low

Ref Offset 3.4 dB
Ref 23.40 dBm

Center 2.462000000 GHz

Sweep 100.0 ms (10001 pts

#VBW 3.0 MHz

% STATUS

IMSG
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ALIGHAUTO

| SEMSE:PULSE|

Avyg Type: Log-Pwr

Center Freq 2.412000000 GHz

Atten: 30 dB

PNO: Fast -—»— Trig:Free Run

IFGain:L ow

Ref Offset 342 dB
Ref 23.42 dBm

10 dBidiv

Center 2.412000000 GHz

Sweep 100.0 ms (10001 pts

#VBW 3.0 MHz

% STATUS

IMSG

Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102224

INT
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| SEMSE:PULEE|

10:41:28 AMMov 25, 2021

ALIGN AUTO

Avyg Type: Log-Pwr

Center Freq 2.437000000 GHz

Trig: Free Run
Atten: 30 dB

PNO: Fast +#—
IFGain:Low

Ref Offset 3.39 dB
Ref 23.39 dBm

Center 2.437000000 GHz

Sweep 100.0 ms (10001 pts

#VBW 3.0 MHz

% STATUS

IMSG
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| SEMSE:PULSE|

01:38:38 PM

ALIGHAUTO

Avyg Type: Log-Pwr

Center Freq 2.462000000 GHz

Atten: 30 dB

PNO: Fast -—»— Trig:Free Run

IFGain:L ow

Ref Offset 3.4 dB
Ref 23.40 dBm

10 dBidiv

Span 0 Hz

Sweep 100.0 ms (10001 pts)

Center 2.462000000 GHz

Res BW 1.0 MHz

#VBW 3.0 MHz

STATUS

Project No.: JYTSZE2110074

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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J\ I Report No: JYTSZB-R12-2102224

Duty Cycle NVNT 802.11n(HT40) 2422MHz

Avyg Type: Log-Pwr

Center 2.422000000 GHz
Res BW 1.0 MHz

Center 2.437000000 GHz
Res BW 1.0 MHz

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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YT

Report No:

JYTSZB-R12-2102224

Duty Cycle NVNT 802.11n(HT40) 2452MHz

Agilent Spectrum Analyzer - Swept SA

S L s

ALIGN AUTO

11:31:56 AMMov 25, 2021

Avyg Type: Log-Pwr

g R
Center Freq 2.452000000 GHz

Trig: Free Run
Atten: 30 dB

PNO: Fast +#—
IFGain:Low

Ref Offset 3.5 dB
Ref 23.50 dBm

Center 2.452000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

Sweep 100.0 ms (10001 pts

Mkr1 27.95 ms
7.59 dBm

Span 0 Hz

% STATUS

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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YT

Maximum Conducted Output Power

Report No: JYTSZB-R12-2102224

Condition Mode Frequency | Antenna | Conducted Duty Total Limit | Verdict
(MHz) Power Factor Power | (dBm)
(dBm) (dB) (dBm)
NVNT 802.11b 2412 Ant 1 14.359 0.68 15.039 30 Pass
NVNT 802.11b 2437 Ant 1 14.527 0.63 15.157 30 Pass
NVNT 802.11b 2462 Ant 1 14.931 0.63 15.561 30 Pass
NVNT 802.11g 2412 Ant 1 11.87 2.54 14.41 30 Pass
NVNT 802.11g 2437 Ant 1 11.917 2.54 14.457 30 Pass
NVNT 802.11g 2462 Ant 1 12.505 2.55 15.055 30 Pass
NVNT 802.11n(HT20) 2412 Ant 1 11.872 2.64 14.512 30 Pass
NVNT 802.11n(HT20) 2437 Ant 1 11.851 2.62 14.471 30 Pass
NVNT 802.11n(HT20) 2462 Ant 1 12.751 2.65 15.401 30 Pass
NVNT 802.11n(HT40) 2422 Ant 1 11.096 3.71 14.806 30 Pass
NVNT 802.11n(HT40) 2437 Ant 1 10.772 3.73 14.502 30 Pass
NVNT 802.11n(HT40) 2452 Ant 1 11.642 3.7 15.342 30 Pass

Power NVNT 802.11b 2412MHz Antl

Agilent Spectrum Analyzer - Channel Power
RF 50 &

d R AC
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 3.42 dB
Ref 23.42 dBm

Center 2.412 GHz
HRes BW 1 MHz

Channel Power

14.36 dBm /20 MHz

ALIGHAUTO

10:02:06 AMMNov 25, 2021

Center Freq: 2.412000000 GHz

—»— Trig:Free Run
#Atten: 30 dB

#VBW 3 MHz

Avg[Hold: 100/100

Power Spectral Density

-58.65 dBm /Hz

Radio Std: None

Radio Device: BTS

IMSG

% STATUS

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102224

Power NVNT 802.11b 2437MHz Antl

| SENSE:PULEE] ALIGN AUTO 10:02:40 AMMNov 25, 2021
Center Freq: 2.437000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.39 dB
10 dBidiv Ref 23.39 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

14.53 dBm /20 MHz -58.48 dBm /Hz

boss——__________________________________________ [gsmmus
Power NVNT 802.11b 2462MHz Antl

Agilent Spectrum Analyzer - Channel Power
R 508 AC | | SEMSE:PULSE| | ALIGHAUTO 10:04:46 AMMov 25, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.4 dB
Ref 23.40 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

14.93 dBm /20 MHz -58.08 dBm /Hz

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102224

Power NVNT 802.11g 2412MHz Antl

| SENSE:PULEE] ALIGN AUTO 10:07:47 AMMNov 25, 2021
Center Freq: 2.412000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.42 dB
Ref 23.42 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.87 dBm /20 MHz -61.14 dBm /Hz

boss——__________________________________________ [gsmmus
Power NVNT 802.11g 2437MHz Antl

Agilent Spectrum Analyzer - Channel Power
R 508 AC | | SEMSE:PULSE| | ALIGHAUTO 10:11:52 AMMov 25, 2021
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.39 dB
Ref 23.39 dBm

Center 2.437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

11.92 dBm /20 MHz -61.09 dBm /Hz

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102224

Power NVNT 802.11g 2462MHz Antl

| SENSE:PULEE] ALIGN AUTO 10:21:46 AMMNov 25, 2021
Center Freq: 2.462000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.4 dB
10 dBidiv Ref 23.40 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

12.50 dBm /20 MHz -60.51 dBm /Hz

s lgsmwus
Power NVNT 802.11n(HT20) 2412MHz Antl

Agilent Spectrum Analyzer - Channel Power
R 508 AC | | SEMSE:PULSE| | ALIGHAUTO 10:31:38 AMMov 25, 2021
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.42 dB
Ref 23.42 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.87 dBm /20 MHz -61.14 dBm /Hz

MSG E STATUS

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Power NVNT 802.11n(HT20) 2437MHz Antl

Agilent Spectrum Analyzer - Channel Power

| SENSE:PULEE] ALIGN AUTO 10:41:37 AMMNov 25, 2021
Center Freq: 2.437000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.39 dB
10 dBidiv Ref 23.39 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

11.85 dBm /20 MHz -61.16 dBm /Hz

s lgsmwus
Power NVNT 802.11n(HT20) 2462MHz Antl

Agilent Spectrum Analyzer - Channel Power
R 508 AC | | SEMSE:PULSE| | ALIGHAUTO 01:38:45 PMNoy 25, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.4 dB
Ref 23.40 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

12.75 dBm /20 MHz -60.26 dBm /Hz

MSG E STATUS

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Power NVNT 802.11n(HT40) 2422MHz Antl

Agilent Spectrum Analyzer - Channel Power

| SENSE:PULEE] ALIGN AUTO 11:06:47 AMMNov 25, 2021
Center Freq: 2.422000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.37 dB
10 dBidiv Ref 23.37 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

11.10 dBm 740 MHz -64.92 dBm /Hz

s lgsmwus
Power NVNT 802.11n(HT40) 2437MHz Antl

Agilent Spectrum Analyzer - Channel Power
R 508 AC | | SEMSE:PULSE| | ALIGHAUTO 11:13:33 AMMov 25, 2021
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.39 dB
Ref 23.39 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

10.77 dBm /40 MHz -65.25 dBm /Hz

MSG E STATUS

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Power NVNT 802.11n(HT40) 2452MHz Antl

Agilent Spectrum Analyzer - Channel Power
B R | RF oGl | i ALIGMAUTD 11:32:10 AM Moy 25, 2021
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
+p. Trig:Free Run Avg|Hold: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.5 dB
Ref 23.50 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.64 dBm /40 MHz -64.38 dBm /Hz

MSG E STATUS

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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-6 dB Bandwidth

Report No: JYTSZB-R12-2102224

Condition Mode Frequency | Antenna -6 dB Limit -6 dB Verdict
(MHz) Bandwidth Bandwidth
(MH2z) (MH2z)
NVNT 802.11b 2412 Ant 1 8.4152 0.5 Pass
NVNT 802.11b 2437 Ant 1 8.8211 0.5 Pass
NVNT 802.11b 2462 Ant 1 8.3601 0.5 Pass
NVNT 802.11g 2412 Ant 1 15.4577 0.5 Pass
NVNT 802.11g 2437 Ant 1 16.2621 0.5 Pass
NVNT 802.11g 2462 Ant 1 16.3262 0.5 Pass
NVNT 802.11n(HT20) 2412 Ant 1 17.2285 0.5 Pass
NVNT 802.11n(HT20) 2437 Ant 1 16.6004 0.5 Pass
NVNT 802.11n(HT20) 2462 Ant 1 16.3717 0.5 Pass
NVNT 802.11n(HT40) 2422 Ant 1 35.3203 0.5 Pass
NVNT 802.11n(HT40) 2437 Ant 1 35.6634 0.5 Pass
NVNT 802.11n(HT40) 2452 Ant 1 36.290 0.5 Pass

OBW NVNT 802.11b 2412MHz Antl

Agilent Spectrum Analyzer - Occupied BW
RF

QO i il e R i S0 A e i
Center Freq 2.412000000 GHz

#IFGain:Low

Ref 20.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
11.718 MHz

Transmit Freq Error
x dB Bandwidth

ALTGH AUTO

02:56:54 AMMNov 25, 2021

41.550 kHz
8.415 MHz

Center Fre: 2.412000000 GHz

——

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

Avg|Held: 10110

16.3 dBm

99.00 %
-6.00 dB

Radio Std: None

Radio Device: BTS

Span 40 MHz
Sweep 4 ms

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102224

OBW NVNT 802.11b 2437MHz Antl

| SENSE:PULEE] ALIGN AUTO 10:02:47 AMMNov 25, 2021
Center Freq: 2.437000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 16.7 dBm

11.455 MHz

Transmit Freq Error -37.620 kHz OBW Power
x dB Bandwidth 8.821 MHz x dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11b 2462MHz Antl

Agllent Spectrum Analyzer - Occupied BW
508 AC | | SEMSE:PULSE| | ALIGHAUTO 10:04:56 AM Mov 25, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 2.462 GHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 16.9 dBm

11.766 MHz

Transmit Freq Error -24.062 kHz OBW Power
x dB Bandwidth 8.360 MHz x dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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OBW NVNT 802.11g 2412MHz Antl

| SEMSE:PULEE| ALIGN AUTO 10:07:57 AMMov 25, 2021

Center Freq: 2.412000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

-mﬂ.l_ I N ..

P00y | I N N N . i i T
AL I I N N I D
- r ¢~ ¢ [ ;[ [ ]

#VBW 300 kHz

Occupied Bandwidth Total Power 14.8 dBm

16.246 MHz

Transmit Freq Error 31.616 kHz OBW Power
x dB Bandwidth 15.46 MHz x dB

MSG E STATUS

OBW NVNT 802.11g 2437MHz Antl

Agllent Spectrum Analyzer - Occupied BW
508 AC | | SEMSE:PULSE| | ALIGHAUTO 10:12:05 AM Mov 25, 2021

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
—— Trig:Free Run Avg|Hold: 10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

_“Iﬂ.l---- .
WRT, 7 Lt O B N IO "
MLLANE IR I

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 15.3 dBm

16.340 MHz

Transmit Freq Error -13.605 kHz OBW Power
x dB Bandwidth 16.26 MHz x dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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OBW NVNT 802.11g 2462MHz Antl

| SENSE:PULEE] ALIGN AUTO 10:21:59 AMMov 25, 2021
Center Freq: 2.462000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 15.8 dBm

16.349 MHz

Transmit Freq Error 8.442 kHz OBW Power
x dB Bandwidth 16.33 MHz x dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11n(HT20) 2412MHz Antl

Agllent Spectrum Analyzer - Occupied BW
508 AC | | SEMSE:PULSE| | ALIGHAUTO 10:31:53 AM Mov 25, 2021
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

-“H_l_--_lﬂmm_
OV il A N S I B | )"l
W-I_-l____l-“‘

Center 2412 GHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.8 dBm

17.451 MHz

Transmit Freq Error 53.110 kHz OBW Power 99.00 %
x dB Bandwidth 17.23 MHz x dB -6.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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\ I Report No: JYTSZB-R12-2102224

OBW NVNT 802.11n(HT20) 2437MHz Antl

Agllent Spectrum Analyzer - Occupied BW

| SENSE:PULEE] ALIGN AUTO 10:41:50 AMMNov 25, 2021
Center Freq: 2.437000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

I R R B
---_
o ummm A A i

#VBW 300 kHz

Occupied Bandwidth Total Power 15.3 dBm

17.489 MHz

Transmit Freq Error 54,968 kHz OBW Power
x dB Bandwidth 16.60 MHz x dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11n(HT20) 2462MHz Antl

Agllent Spectrum Analyzer - Occupied BW
508 AC | | SEMSE:PULSE| | ALIGHAUTO 01:38:55 PMNov 25, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 2.462 GHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 16.2 dBm

17.487 MHz

Transmit Freq Error -17.616 kHz OBW Power 99.00 %
x dB Bandwidth 16.37 MHz x dB -6.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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\ I Report No: JYTSZB-R12-2102224

OBW NVNT 802.11n(HT40) 2422MHz Antl

Agllent Spectrum Analyzer - Occupied BW

| SENSE:PULEE] ALIGN AUTO 11:07:02 AMMNov 25, 2021
Center Freq: 2.422000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

| PTSMRAGM
.

#VBW 300 kHz

Occupied Bandwidth Total Power 15.4 dBm

35.833 MHz

Transmit Freq Error -31.256 kHz OBW Power
x dB Bandwidth 35.32 MHz x dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11n(HT40) 2437MHz Antl

Agllent Spectrum Analyzer - Occupied BW
508 AC | | SEMSE:PULSE| | ALIGHAUTO 11:14:08 AMMov 25, 2021

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Ste: Nohe
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

gkl

Y,
oot ____I-MI'IW Yy
A L L U N N I I

Center 2437 GHz
100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.9 dBm

35.763 MHz

Transmit Freq Error -12.608 kHz OBW Power 99.00 %
x dB Bandwidth 35.66 MHz x dB -6.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
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\ I Report No: JYTSZB-R12-2102224

OBW NVNT 802.11n(HT40) 2452MHz Antl

Agilent Spectrum Analyzer - Occupied BW
B R | RF oGl | i ALIGMAUTD 02:00:30 PMNow 03, 2021
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 17.3 dBm

36.031 MHz

Transmit Freq Error 24.565 kHz OBW Power
x dB Bandwidth 36.29 MHz x dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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\ I Report No: JYTSZB-R12-2102224

Maximum Power Spectral Density Level

Condition Mode Frequency Antenna Max PSD Limit Verdict
(MHz) (dBm/3kHz) (dBm/3kHz)
NVNT 802.11b 2412 Ant 1 -13.364 8 Pass
NVNT 802.11b 2437 Ant 1 -14.219 8 Pass
NVNT 802.11b 2462 Ant 1 -9.76 8 Pass
NVNT 802.11g 2412 Ant 1 -19.243 8 Pass
NVNT 802.11g 2437 Ant 1 -19.356 8 Pass
NVNT 802.11g 2462 Ant 1 -19.137 8 Pass
NVNT 802.11n(HT20) 2412 Ant 1 -18.281 8 Pass
NVNT 802.11n(HT20) 2437 Ant 1 -18.451 8 Pass
NVNT 802.11n(HT20) 2462 Ant 1 -13.018 8 Pass
NVNT 802.11n(HT40) 2422 Ant 1 -21.138 8 Pass
NVNT 802.11n(HT40) 2437 Ant 1 -21.185 8 Pass
NVNT 802.11n(HT40) 2452 Ant 1 -20.616 8 Pass
PSD NVNT 802.11b 2412MHz Antl

Agilent Spectrum Analyzer - Swept SA

. B e e e e e 1 ALIGHAUTO 09:57:21 AMMNov 25, 2021

Center Freq 2.412000000 GHz | Avg Type: RMS
PNO: Fast -»— Trig:Free Run Avg|Hold: 1010

IFGain:Low #Atten: 30 dB

Ref Offset 3.42 dB Mkr1 2.413 550 1 GH

Ref 23.42 dBm -13.364 dBm

Center 2.412000 GHz Span 16.83 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 2.291 s (10001 pts)

wsa  [gstus ¢IRF Alignment Failure

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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\ I Report No: JYTSZB-R12-2102224

PSD NVNT 802.11b 2437MHz Antl

| SEMSE:PULSE| ALIGNAUTO 10:03:20 AMNav 25, 2021
Center Freq 2.437000000 GHz | Avg Type: RMS

PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010

IFGain:Low #Atten: 30 dB

Ref Offset 3.39 dB
1LD gBIdlv Ref 23.39 dBm
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Center 2437000 GHz

#VBW 10 kHz*

IMSG % STATUS

PSD NVNT 802.11b 2462MHz Antl

Agllent Spectrum Analyzer - Swept SA
| | SEMSE:PULSE| | ALIGHAUTO
Center Freq 2.462000000 GHz | Avg Type: RMS
PNO: Fast -—»— Trig:Free Run Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

Ref Offset 3.4 dB
1LD dBidiv. Ref 23.40 dBm
og
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\ I Report No: JYTSZB-R12-2102224

PSD NVNT 802.11g 2412MHz Antl

| SENSE:PULEE] ALIGN AUTO 10:08:45 AMMNov 25, 2021
Avyg Type: RMS
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

Mkr1 2.409 824 GHz
Ref Offset 3.42 dB
10 ngdw R:'ef 235312 dBm -19.243 dBm

A AR Iﬂnlllllnl 'Ml
N

E%

F%!IIIIIII
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IMSG % STATUS

| SEMSE:PULSE| | ALIGHAUTO
Avg Type: RMS
PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 3.39 dB
1LD dBidiv. Ref 23.39 dBm
og
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\ I Report No: JYTSZB-R12-2102224

PSD NVNT 802.11g 2462MHz Antl

| SEMSE:PULSE| ALIGNAUTO 10:29:49 AMNay 25, 2021
Center Freq 2.462000000 GHz | Avg Type: RMS

PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100

IFGain:Low #Atten: 30 dB

Ref Offset 3.4 dB
1LD gBIdlv Ref 23.40 dBm

I
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.
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#VBW 10 kHz*

IMSG % STATUS

| SEMSE:PULSE| | ALIGHAUTO
Avg Type: RMS
PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 342 dB
1LD dBidiv. Ref 23.42 dBm
og
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\ I Report No: JYTSZB-R12-2102224

PSD NVNT 802.11n(HT20) 2437MHz Antl

| SENSE:PULEE] ALIGN AUTO 10:45:35 AMMNov 25, 2021
Avyg Type: RMS
PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100
IFGain:Low #Atten: 30 dB

MKr1 2.444 496 74 GHz
Ref 23.35 dBm -18.451 dBm

M A AATARMALIATAAN ’I.laullll_.l |k|||.I
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#VBW 10 kHz*

IMSG % STATUS

| SEMSE:PULSE| | ALIGHAUTO
Avg Type: RMS
PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.469 498 GH
Ref 23.40 dBm 43.018 dBm

A S
7 R B

#VBW 10 kHz*

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
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\ I Report No: JYTSZB-R12-2102224

PSD NVNT 802.11n(HT40) 2422MHz Antl

| SENSE:PULEE] ALIGN AUTO 11:08:50 AMMNov 25, 2021
Avyg Type: RMS
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

Ref Offset 3.37 dB
Ref 23.37 dBm
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#VBW 10 kHz*

IMSG % STATUS

| SEMSE:PULSE| | ALIGHAUTO
Avg Type: RMS
PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 3.39 dB
Ref 23.39 dBm
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\ I Report No: JYTSZB-R12-2102224

PSD NVNT 802.11n(HT40) 2452MHz Antl

Agilent Spectrum Analyzer - Swept SA
B R | RF oGl | i ALIGMAUTD 11:34:10 AM Moy 25, 2021
Center Freq 2.452000000 GHz . Avg Type: RMS

PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010

IFGain:Low #Atten: 30 dB

Ref Offset 3.5 dB
1L%gddeiv Ref 23.50 dBm
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IMSG % STATUS

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
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YT

99% Occupied Channel Bandwidth

Report No: JYTSZB-R12-2102224

Condition Mode Frequency | Antenna 99%
(MHz) oBwW

(MH2z)
NVNT 802.11b 2412 Ant 1 11.7624
NVNT 802.11b 2437 Ant 1 11.7122
NVNT 802.11b 2462 Ant 1 11.7357
NVNT 802.11g 2412 Ant 1 16.4524
NVNT 802.11g 2437 Ant 1 16.4599
NVNT 802.11g 2462 Ant 1 16.3876
NVNT 802.11n(HT20) 2412 Ant 1 17.5734
NVNT 802.11n(HT20) 2437 Ant 1 17.6222
NVNT 802.11n(HT20) 2462 Ant 1 17.5457
NVNT 802.11n(HT40) 2422 Ant 1 36.2881
NVNT 802.11n(HT40) 2437 Ant 1 36.1629
NVNT 802.11n(HT40) 2452 Ant 1 36.2606

OBW NVNT 802.11b 2412MHz Antl

Agilent Spectrum Analyzer - Occupied BW
RF 50 &

d R AC
Center Freq 2.412000000 GHz

ALT

GMAUTO

07:52:07 PMNov 03, 2021

#IFGain:Low

Ref 20.00 dBm

Center 2.412 GHz
HRes BW 300 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

11.762 MHz

51.235 kHz
14.28 MHz

Center Freq: 2.412000000 GHz

—»— Trig:Free Run

#Atten: 30 dB

#VBW 1 MHz

Total Power

OBW Power

x dB

Avg|Hold: 10/10

15.5 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Span 40 MHz
Sweep 1.333ms

IMSG

% STATUS

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102224

OBW NVNT 802.11b 2437MHz Antl

| SENSE:PULEE] ALIGN AUTO 07:52:49 PMNov 03, 2021
Center Freq: 2.437000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS
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#VBW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 15.7 dBm

11.712 MHz

Transmit Freq Error 65.938 kHz OBW Power 99.00 %
x dB Bandwidth 14.37 MHz x dB -26.00 dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11b 2462MHz Antl

Agilent Spectrum Analyzer - Occupied BW
R 508 AC | | SEMSE:PULSE| | ALIGHAUTO 07:53:25 PMNoy 03, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 2.462 GHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 16.1 dBm

11.736 MHz

Transmit Freq Error 37.822 kHz OBW Power 99.00 %
x dB Bandwidth 14.21 MHz x dB -26.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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Report No: JYTSZB-R12-2102224

OBW NVNT 802.11g 2412MHz Antl

| SENSE:PULEE] ALIGN AUTO 07:55:35 PMNov 03, 2021
Center Freq: 2.412000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

lm"r'! il

#VBW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 15.5 dBm
16.452 MHz

Transmit Freq Error 75.971 kHz OBW Power 99.00 %
x dB Bandwidth 20.44 MHz x dB -26.00 dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11g 2437MHz Antl

Agllent Spectrum Analyzer - Occupied BW
508 AC | | SEMSE:PULSE| | ALIGHAUTO 07:56:06 PMNov 03, 2021

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Ste: Nohe
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 2.437 GHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 15.2 dBm
16.460 MHz

Transmit Freq Error 54.523 kHz OBW Power 99.00 %
x dB Bandwidth 21.98 MHz x dB -26.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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Report No: JYTSZB-R12-2102224

OBW NVNT 802.11g 2462MHz Antl

| SENSE:PULEE] ALIGN AUTO 07:55:02 PMNov 03, 2021
Center Freq: 2.462000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 16.1 dBm
16.388 MHz

Transmit Freq Error 50.752 kHz OBW Power 99.00 %
x dB Bandwidth 19.05 MHz x dB -26.00 dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11n(HT20) 2412MHz Antl

Agllent Spectrum Analyzer - Occupied BW

508 AC | | SEMSE:PULSE| | ALIGHAUTO 07:56:50 PM Nov 03, 2021
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 2.412 GHz

#Res BW 300 kHz #VBW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 15.8 dBm
17.573 MHz

Transmit Freq Error 65.298 kHz OBW Power 99.00 %
x dB Bandwidth 22.36 MHz x dB -26.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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\ I Report No: JYTSZB-R12-2102224

OBW NVNT 802.11n(HT20) 2437MHz Antl

Agilent Spectrum Analyzer - Occupied BW

| SENSE:PULEE] ALIGN AUTO 07:57:28 PMNov 03, 2021
Center Freq: 2.437000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS
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#WEW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 15.4 dBm
17.622 MHz

Transmit Freq Error 30.581 kHz OBW Power 99.00 %
x dB Bandwidth 23.97 MHz x dB -26.00 dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11n(HT20) 2462MHz Antl

Agilent Spectrum Analyzer - Occupied BW

R 508 AC | | SEMSE:PULSE| | ALIGHAUTO 07:57:58 PMNoy 03, 2021
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Sted: None
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

i

Center 2.462 GHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 16.1 dBm
17.546 MHz

Transmit Freq Error 37.503 kHz OBW Power 99.00 %
x dB Bandwidth 26.38 MHz x dB -26.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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\ I Report No: JYTSZB-R12-2102224

OBW NVNT 802.11n(HT40) 2422MHz Antl

Agllent Spectrum Analyzer - Occupied BW

| SENSE:PULEE] ALIGN AUTO 07:59:24 PMNov 03, 2021
Center Freq: 2.422000000 GHz Radie Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS

m I R A il 1
g | T
WWWH-- I A

#VBW 3 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 16.9 dBm
36.288 MHz

Transmit Freq Error 17.901 kHz OBW Power 99.00 %
x dB Bandwidth 42.23 MHz x dB -26.00 dB

boss——__________________________________________ [gsmmus
OBW NVNT 802.11n(HT40) 2437MHz Antl

Agllent Spectrum Analyzer - Occupied BW

508 AC | | SEMSE:PULSE| | ALIGHAUTO 07:59:58 PMNov 03, 2021
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
—— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 3 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 16.5 dBm

36.163 MHz

Transmit Freq Error 49,429 kHz OBW Power 99.00 %
x dB Bandwidth 40.16 MHz x dB -26.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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\ I Report No: JYTSZB-R12-2102224

OBW NVNT 802.11n(HT40) 2452MHz Antl

Agilent Spectrum Analyzer - Occupied BW
B R | RF oGl | i ALIGMAUTD 02:00:58 PMNow 03, 2021
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
+p. Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS
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#VBW 3 MHz Sweep 1.333ms

Occupied Bandwidth Total Power 17.3 dBm

36.261 MHz

Transmit Freq Error 115.12 kHz OBW Power 99.00 %
x dB Bandwidth 40.50 MHz x dB -26.00 dB

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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YT

Report No: JYTSZB-R12-2102224

Band Edge
Condition Mode Frequency (MHz) | Antenna | Max Value (dBc) | Limit (dBc) | Verdict
NVNT 802.11b 2412 Ant 1 -58.892 -30 Pass
NVNT 802.11b 2462 Ant 1 -56.749 -30 Pass
NVNT 802.11g 2412 Ant 1 -42.522 -30 Pass
NVNT 802.11g 2462 Ant 1 -42.342 -30 Pass
NVNT 802.11n(HT20) 2412 Ant 1 -41.106 -30 Pass
NVNT 802.11n(HT20) 2462 Ant 1 -40.065 -30 Pass
NVNT 802.11n(HT40) 2422 Ant 1 -35.258 -30 Pass
NVNT 802.11n(HT40) 2452 Ant 1 -35.088 -30 Pass

Band Edge NVNT 802.11b 2412MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

e e

ALIGN AUTD

g R
Center Freq 2.412000000 GHz

PNO: Fast ++—
IFGain:Low

Ref Offset 3.42 dB
Ref 23.42 dBm

#Res BW 100 kHz

#VBW 300 kHz

Trig: Free Run
Atten: 30 dB

Avyg Type: Log-Pwr
Avg|Hold: 100/100

Mkr1 2.411 01 GHz
6.762 dBm

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)
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~
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\ I Report No: JYTSZB-R12-2102224

Band Edge NVNT 802.11b 2412MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO 07:5¢:25 PM
Avyg Type: Log-Pwr TRACE
PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100
IFGain:Low Atten: 30 dB

Ref Offset 3.42 dB
1LD gBldlv Ref 23.42 dBm
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10 gBldlv Rfef 2:?740 dBm 7.269 dBm

Span 30 00 MHz
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MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE ~
M N | -—
g- - [ ]
4
5
8
T
8
9
10
11 I I I ¥
< >
MSG %STATUS
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 81 of 101



\ I Report No: JYTSZB-R12-2102224

Band Edge NVNT 802.11b 2462MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO 07:53:01 PMNov 25, 2021
Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100
IFGain:Low Atten: 30 dB

Ref Offset 3.4 dB Mkr1 2.463 0 GHz

1L%gBldiv Ref 23.40 dBm 7.846 dBm
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\ I Report No: JYTSZB-R12-2102224

Band Edge NVNT 802.11g 2412MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO 05:02:37 PMNov 25, 2021
Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100
IFGain:Low Atten: 30 dB

Ref Offset 3.42 dB Mkr1 2.417 0 GHz
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\ I Report No: JYTSZB-R12-2102224

Band Edge NVNT 802.11g 2462MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO 03:00:23 PMNov 25, 2021
Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100
IFGain:Low Atten: 30 dB

Ref Offset 3.4 dB
1L%gBldiv Ref 23.40 dBm
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YT

Report No: JYTSZB-R12-2102224

Agilent Spectrum Analyzer - Swept SA
| SEMSE:PULEE|

Band Edge NVNT 802.11n(HT20) 2412MHz Antl Emission

ALIGN AUTO 03:05:44 PM Now 29, 2021

PNO: Fast =% Trig: Free Run

IFGain:Low Atten: 30 dB
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Ref 23.42 dBm

Avyg Type: Log-Pwr
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4.258 dBm
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\ I Report No: JYTSZB-R12-2102224

Band Edge NVNT 802.11n(HT20) 2462MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO 03:08: 10 PMNov 25, 2021
Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100
IFGain:Low Atten: 30 dB

Ref Offset 3.4 dB
1LD gBldlv Ref 23.40 dBm
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\ I Report No: JYTSZB-R12-2102224

Band Edge NVNT 802.11n(HT40) 2422MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO 05:12:42 PM

Avyg Type: Log-Pwr TRACE

PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100 THPE
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Ref Offset 3.37 dB
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Avyg Type: Log-Pwr TRACE
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\ I Report No: JYTSZB-R12-2102224

Band Edge NVNT 802.11n(HT40) 2452MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA
RF e i ALIGMAUTD 08:23:16 PMNow 29, 2021

-
Center Freq 2.472000000 GHz | Avg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 100{100

IFGain:Low Atten: 30 dB

MKr1 2.443 3 GHZ
Ref 23.30 dBm 1.838 dBm

Stop 2.52200 GHz

#VBW 300 kHz Sweep 9.600 ms (1001 pts)
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Conducted RF Spurious Emission

Report No: JYTSZB-R12-2102224

Condition Mode Frequency (MHz) | Antenna | Max Value (dBc) | Limit (dBc) | Verdict
NVNT 802.11b 2412 Ant 1 -50.043 -30 Pass
NVNT 802.11b 2437 Ant 1 -50.21 -30 Pass
NVNT 802.11b 2462 Ant 1 -51.041 -30 Pass
NVNT 802.11g 2412 Ant 1 -46.297 -30 Pass
NVNT 802.11g 2437 Ant 1 -46.5 -30 Pass
NVNT 802.11g 2462 Ant 1 -47.43 -30 Pass
NVNT 802.11n(HT20) 2412 Ant 1 -45.648 -30 Pass
NVNT 802.11n(HT20) 2437 Ant 1 -45.988 -30 Pass
NVNT 802.11n(HT20) 2462 Ant 1 -47.115 -30 Pass
NVNT 802.11n(HT40) 2422 Ant 1 -47.665 -30 Pass
NVNT 802.11n(HT40) 2437 Ant 1 -43.748 -30 Pass
NVNT 802.11n(HT40) 2452 Ant 1 -42.295 -30 Pass

TX. Spurious NVNT 802.11b 2412MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA
RF 50 &

d R AC
Center Freq 2.412000000 GHz

Ref Offset 342 dB
Ref 23.42 dBm

Center 2.41200 GHz
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Avg Type: Log-Pwr
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11b 2412MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

R | SEMSE:PULEE| ALIGNAUTO 07:55:01 PMNov 24, 2021
Center Freq 12.515000000 GHz . Avg Type: Log-Pwr
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Ref 23.42 dBm 5.264 dBm
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11b 2437MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGN AUTO

Avyg Type: Log-Pwr
Avg|Hold: 1010

07:57:41 FMNow 29, 2021
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11b 2462MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGN AUTO

Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

07:59;37 PM Now 29, 2021

Ref Offset 3.4 dB
1L%gBldiv Ref 23.40 dBm
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11g 2412MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGN AUTO 03:03: 14 PM Now 29, 2021

Center Freq 12.515000000 GHz . Avg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11g 2437MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGNAUTO
Center Freq 12.515000000 GHz . Avg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

03:04:34 PM Now 29, 2021
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Ref Offset 3.39 dB
1 gBldlv R:'ef 235?39 dBm 3.345 dBm
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11g 2462MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO

Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

03:01:08 PM Now 29, 2021
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1L%gBldiv Ref 23.40 dBm
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11n(HT20) 2412MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGN AUTO

Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11n(HT20) 2437MHz Antl Emission

Agllent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGNAUTO 08:07:23 PMNov 24, 2021
Center Freq 12.515000000 GHz . Avg Type: Log-Pwr

PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010

IFGain:Low #Atten: 30 dB

Mkr1 2.427 GHz
Ref Offset 3.39 dB
1L%gBldiv R:'ef 235.e39 dBm 1.182 dBm

--_"
. I i ”“"“_
“__----_--

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTION ¥ALUE ~
1 III--_
2 I
4824 GHz| 53758 dBm|
7.496 GHz

Agllent Spectrum Analyzer - Swept SA
| SEMSE:PULSE| | ALIGHAUTO

Center Freq 2.462000000 GHz Avg Type: Log-Pwr

PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.463 26 GHz
Ref Offset 3.4 dB
10 ngdw R:'ef 235310 dBm 4,685 dBm

el
I N e ot i F
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\ I Report No: JYTSZB-R12-2102224

TX. Spurious NVNT 802.11n(HT20) 2462MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGN AUTO

Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

MKr 2,452 GHz
Ref 23.40 dBm 4101 dBm

03:08:46 PM Now 29, 2021

m._'lml.lulm-“u'_“ N "
AN I A B —

MKR MODE| TRC SCL % T FUNCTION FUNCTION WIDTH FUNCTION ¥ALUE ~
M N [1[Ff] 24562GHezl  4101dBm| [ [ 000000 |
2 I
4874 GHz|  63.114 dBm|
7.371GHz|  63.387 dBm|

| SEMSE:PULSE| | ALIGHAUTO
Avyg Type: Log-Pwr
PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.415 76 GHz
Ref Offset 3.37 dB
1L%gdBidiv R:'ef 235.e3? dBm 4,295 dBm

.
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YT

Report No: JYTSZB-R12-2102224

Agllent Spectrum Analyzer - Swept SA

| SEMSE:PULEE| ALIGN AUTO

Tx. Spurious NVNT 802.11n(HT40) 2422MHz Antl Emission

03:13:19 PMNow 29, 2021

Avyg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1010

#Atten: 30 dB

PNO: Fast +#—
IFGain:Low

Ref Offset 3.37 dB

10 dBidiv ~ Ref 23.37 dBm
Log

MKAR MODE| TRC| SCL FUNCTION

N [1]Ff] 2.427 GHz 4. 357 dBm| |
N
7.446 GHz

FUNCTION %IDTH

| SEMSE:PULSE| ALIGHAUTO

Avyg Type: Log-Pwr
PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 3.39 dB

1LD gBIdlv Ref 23.39 dBm

JianYan Testing Group Shenzhen Co., Ltd.
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\ I Report No: JYTSZB-R12-2102224

Tx. Spurious NVNT 802.11n(HT40) 2437MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA

| SENSE:PULEE] ALIGN AUTO 05:20:57 PMNov 25, 2021
Avyg Type: Log-Pwr
PNO: Fast -»— Trig:FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

Mkr1 2.427 GHz
Ref Offset 3.39 dB
1L%gBldiv R:'ef 235.e39 dBm 0.682 dBm
[ A A A R R
I N R D .

- r—r -+ - r 1 [ ] 2

[NV VEUUDIL, AUNEN'2 VNI SOnI VI o et instete i R
A N N AR AN SN SN BN N

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

MKR| MODE| TRC| SCL. bes s FUNCTION FUMCTION WIDTH FUNCTION ¥ALUE s
M N [1]f] 2.427 GHz oég2dBm| [ [ 000000000000000000000000]
[ N | 25.000 GHz 42.379 dBm

53.409 dBm
7.121GHz| 53370 dBm
9.968 GHz| _-54.056 dBm

| SEMSE:PULSE| | ALIGHAUTO
Avyg Type: Log-Pwr
PNO: Fast -—»— Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.463 28 GHz
Ref Offset 3.5 dB
1L%gdBidiv R:'ef 235.e50 dBm 2.265 dBm

.
.
.
.
Wi

AR
[=.
=
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YT

Report No: JYTSZB-R12-2102224

TX. Spurious NVNT 802.11n(HT40) 2452MHz Antl Emission

Agilent Spectrum Analyzer - Swept SA
RF

| e e i e
Center Freq 12.515000000 GHz

ALIGN AUTO
Avyg Type: Log-Pwr
Avg|Hold: 1010

083:29:02 PM Now 29, 2021

Trig: Free Run
#Atten: 30 dB

PNO: Fast +#—
IFGain:Low

Mkr1 2.452 GHz
2.202 dBm

Ref Offset 3.5 dB
Ref 23.50 dBm

1

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (1001 pts)

FUNCTION FUMCTION WIDTH FUNCTION ¥ALUE
N [1]Ff] 2.452 GHz 2202 dBm

[ N | 2.502 GHz 40.033 dBm
4.824 GHz £3.548 dBm
7.471 GHz £3.236 dBm

9.843 GHz 54.227 dBm
]
]
[

MKAR MODE| TRC| SCL ® .
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